Tiana Toups (adpce.ad)

From: Gregory Becker <gbecker@bentonutilities.com>

Sent: Tuesday, June 6, 2023 4:47 PM

To: Juarez, Paul (he/him/his)

Cc: Herrera, Esteban; Alan York (adpce.ad); Todd Pedersen

Subject: RE: Notice of Potential Violation and Opportunity to Confer- Benton Utilities AR0036498
Attachments: Bio1stQtr-1st Retest 2020.pdf; Bio1stQtr-2nd Retest 2020.pdf; Bio4thQtr-1st Retest

2020.pdf; Bio4thQtr-2nd Retest 2020.pdf; Bio4thQtr-3rd Retest 2020.pdf; Bio1stQtr-1st
Retest 2021.pdf; Bio1stQtr-2nd Retest 2021.pdf; AR0036498_City of Benton.pdf;
AR0036498_City of Benton - Old.pdf

Hello Mr. Juarez,

Attached are the retest results for the Whole Effluent Toxicity (WET) tests reported by the Benton Utilities WWTP
[...]
When a permit becomes effective, monitoring requirements are of the immediate period
of the permit effective date. Where the monitoring requirement for an efftuent
characteristic is monthly or more frequently, the Discharge Monitoring Report (DMR)
shall be submitted by the 25" of the month following the sampling. Where the
monitoring requirement for an effluent characteristic is Quarterly, Semi-Annual, Annual,



36.

Permit Number: AR0036498
Page 4 of Part IV

or Yearly, the DMR shall be submitted by the 25" of the month following the monitoring
period end date.

MONTHLY:
Is defined as a calendar month or any portion of a calendar month for monitoring
requirement frequency of once/month or more frequently.

QUARTERLY:

(1) Is defined as a fixed calendar quarter or any part of the fixed calendar quarter for
a non-seasonal effluent characteristic with a measurement frequency of
once/quarter. Fixed calendar quarters are: January through March, April through
June, July through September, and October through December; or

(2) Is defined as a fixed three month period (or any part of the fixed three month
period) of or dependent upon the seasons specified in the permit for a seasonal
effluent characteristic with a monitoring requirement frequency of once/quarter
that does not coincide with the fixed calendar quarter. Seasonal calendar quarters
are: May through July, August through October, November through January, and
February through April.

SEMI-ANNUAL:

Is defined as the fixed time periods January through June, and July through December (or
any portion thereof) for an effluent characteristic with a measurement frequency of
once/6 months or twice/year.

ANNUAL or YEARLY:

Is defined as a fixed calendar year or any portion of the fixed calendar year for an
effluent characteristic or parameter with a measurement frequency of once/year. A
calendar year is January through December, or any portion thereof.

The term “Weekday” means Monday — Friday.



Attachment 1
Pre-Treatment Form






MONITORING RESULTS (1) FOR THE ANNUAL PRETREATMENT REPORT
REPORTING YEAR: »20 TO ,_20
TREATMENT PLANT : City of NPDES PERMIT #ARO00
AVERAGE POTW FLOW: MGD % IU FLOW: %

implementation procedures.

MAHL - Maximum Allowable Headworks Level
WQ - Water Quality

METALS, MAHL Influent Dates Sampled wQ Effluent Dates Sampled Laboratory Analysis
CYANIDE and mg/l (mg/1) level/ (mg/h) (Sec Attachment PPS)
PIHENQLS Once/quarer limit Once/quarter
(Total) @
mg/l
(2) EPA Detection
Method Level
Used Achicved
(1) {ug/l)
Auntimony NFA N/A
Cadmium
Copper
Lead
Mecrcury
Nickel
Selenium
Silver
Zine
Chromium
Cyanide
Arsenic N/A
Molybdenum N7A
Phenols N/A NIA
Beryllium N/A NfA
Thallium N/A N/A
Flow, MGD N/A N/A
(n It is advised that the influent and effluent samples are collected considering flow detention
time through cach plant. Analytical MQLs should be used so that the data can also be uscd for
Local Limits assessment and NPDES application purpose.
(2) This value was calculated during the development of TBLL based on State WQ Standards and







Final Fact Sheet
for renewal of the discharge Permit Number AR0036498 to discharge to Waters of the State
1. PERMITTING AUTHORITY.
The issuing office is:
Arkansas Department of Environmental Quality
5301 Northshore Drive
North Little Rock, Arkansas 72118-5317
2. APPLICANT.
The applicant’s mailing address and the facility address is: ‘
City of Benton
614 West Hazel
Benton, AR 72015
3. PREPARED BY.
The permit was prepared by:
Kimberly A. Fuller, PE, CPESC
Staff Engineer
Discharge Permits Section, Water Division

Telephone: (501) 682-0643
E-mail: fuiler@zadeq.state.ar.us

4. DATE PREPARED.
The permit was prepared on February 11, 2008.
5. PREVIOUS PERMIT ACTIVITY.

Effective Date: June 1, 2003
Expiration Date: May 31, 2008

The permit application was received on December 3, 2007 and was deemed
administratively complete on December 7, 2007. Additional information was received on
June 23, 2008. The current discharge permit is being reissued for a 5-year term in
accordance with regulations promulgated at 40 CFR Part 122.46(a).



Page 2 of Fact Sheet
Permit Number: AR0036498

SIGNIFICANT CHANGES FROM THE PREVIOQUSLY ISSUED PERMIT.

The permittee i1s responsible for carefully reading the permit in detail and becoming
familiar with all of the changes therein:

L.

[US]

“

10.

11.

12.

13.

14.

Parts II, I11I, and TV have been revised.

The facility’s location coordinates have been corrected to match the most recent
field data.

The facility's mailing address has been revised.

The effluent limitations for pH have been corrected from 6-9 s.u. to 6.0 to 9.0 s.u.
to ensure the required accuracy in reporting.

The Dissolved Oxygen limit has been changed to a monthly averge minimum.
The Ammonia Nitrogen (NH3-N) limits have been changed based upon the
toxicity criteria contained in Section 2.512 of APCEC Regulation No. 2 for the
month of April.

Interim limits have been added to the permit based on the existing design flow of
6.3 MGD and final limits for the new design flow following construction of 8.3
MGD.

The Total Recoverable Copper limit has been removed and replaced with a Total
Hardness limit.

Total Phosphorus and Total Nitrate + Nitrite Nitrogen monitoring and reporting
requirements have been added in order to establish a database of point source
loadings of nutrients to waters of the state of Arkansas.

The required operator license Class IV for the facility has been stated in Part 1T of
the permit.

Statements were added to Part 1 allowing the removal of the Total Residual
Chlorine (TRC) limit following the installation and operation of the new
ultraviolet disinfection system.

The pretreatment requirements in Part 1T have been updated to include an influent,
effluent, and sludge metals sampling requirement since the facility has a
Significant Industrial User (SI1U).

A condition was added to Part II to state that the facility operates under a No
Exposure Exclusion for the facility's stormwater discharges.

A condition was added to Part 1I to describe the transition period resulting from
the construction of a new treatment train that will increase the facility's design
flow from 6.3 MGD to 8.3 MGD.

RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates:

Latitude: 34° 33’ 6” Longitude: 92° 35’ 36”

The receiving waters named:



Page 3 of Fact Sheet
Permit Number: AR0036498

Unnamed tributary of Depot Creek, thence to Depot Creek, thence to the Saline River in
Segment 2C of the Quachita River Basin. The receiving stream with USGS Hydrologic
Unit Code (H.U.C) of 08040203 and reach #012 is a Water of the State classified for
secondary contact recreation, raw water source for public, industrial, and agricultural
water supplies, propagation of desirable species of fish and other aquatic life, and other
compatible uses.

a. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS.

1.

il

303(d) List:

The receiving stream is not listed on the 303(d) list. Therefore, no permit
action 1s needed.

Endangered Species:

The Department of Arkansas Heritage has identified the following species
of conservation concern within 5 miles downstream of the outfall in a
letter dated March 13, 2008:

Cyprogenia aberti, western fanshell - state concern

Lampsilis satura, sandbank pocketbook - state concern
Lasmigona costata, flutedshell - state concern

Ligumia recta, black sandshell - state concern

Lampsilis powellii, Arkansas fatmucket - federal concern
Notropis perpallidus, peppered shiner - state concern

Pleurobema rubrum, pyramid pigtoe - state concern
Ptychobranchus occidentalis, Ouachita kidneyshell - state concern
Quadrula metanevra, monkeyface - state concern

Villosa arkansasensis, Quachita creekshell - state concern

The Department of Arkansas Heritage has identified the following species
of conservation concern within the areas desighated for sewage sludge
disposal in a letter dated September 16, 2008:

Section 32, TIS/R15W
Cyprogenia aberti, western fanshell - state concern
Lampsilis ornata, southern pocketbook - state concern
Lasmigona costata, flutedshell - state concern
Ligumia recta, black sandshell - state concern
Lampsilis powellii, Arkansas fatmucket - federal concern (threatened)
Ptychobranchus occidentalis, Ouachita kidneyshell - state concern
Toxolasma lividus, purple lilliput - state concern
Villosa lienosa, little spectaclecase - state concern



Page 4 of Fact Sheet
Permit Number; AR0036498

Section 9, TIS/R15W
Lampsilis ornata, southern pocketbook - state concern
Lampsilis satura, sandbank pocketbook - state concern
Lasmigona costata, flutedshell - state concern
Ligumia recta, black sandshell - state concern
Lampsilis powellii, Arkansas fatmucket - federal concern (threatened)
Pleurobema rubrum, pyramid pigtoe - state concern
Ptychobranchus occidentalis, Quachita kidneyshell - state concern
Quadrula metanevra, monkeyface - state concern
Villosa lienosa, little spectaclecase - state concern

The permit limits and the sewage sludge disposal requirements in the
permit are designed to protect all beneficial uses of the receiving waters,
including propagation of desirable species of fish and other aquatic life,
including the above species of concern. Therefore, ADEQ has determined
that the final permit limits and conditions will serve to help protect the
species of concern identified above,

OUTFALL AND TREATMENT PROCESS DESCRIPTION.

The following is a description of the existing treatment facility described in the
application:

a. Design Flow: 6.3 MGD

b. Type of Treatment: Fine screen, grit removal, activated sludge aeration
(oxidation ditch), clarification, post aeration, and chlorination.

c. Discharge Description: treated municipal wastewater
Transition Period:

The City of Benton is constructing a new treatment train at the existing wastewater plant
which will increase the design flow from 6.3 MGD to 8.3 MGD. The construction will
add a new activated sludge oxidation ditch, clarifier, post aeration basin, ultraviolet
disinfection chamber, anaerobic digester, and a return/waste actived sludge pump station
with a design flow of 8.3 MGD. The construction will also include improvements to the
fine screen. The existing treatment system is: Fine screen, grit removal, activated sludge
aeration (oxidation ditch), clarfication, post aeration, and chlorination with a design flow
of 6.3 MGD.

The permittee must notify the ADEQ when the new treatment train is complete and
at least 30 days after the discharge at the new design flow has begun.

The following is a description of the meodified treatment facility including the new
treatment train described in the application:



10.

11.

12.

Page 5 of Fact Sheet
Permit Number: AR0036498

a. Design Flow: 8.3 MGD

b. Type of Treatment: Fine screen, grit removal, activated sludge aeration
(oxidation ditch), clarification, post aeration, and ultraviolet disinfection.

c. Discharge Description: treated municipal wastewater

ACTIVITY.

Under the Standard Industrial Classification (SIC) code of 4952 or North American
Industry Classification System (NAICS) code of 221320, the applicant's activities are the
operation of a sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS.

INDUSTRIAL USERS

This facility receives process wastewater from significant industrial users. The
Department has made the decision based on several criteria that the POTW will not be
required to develop an approved pretreatment program at this time. Standard boilerplate
Pretreatment Prohibitions (40 CFR 403.5[b]) and additional monitoring/reporting
requirements to determine the potential need for local limits per 40 CFR 403.5(¢c)(2} are
deemed appropriate at this time.

SEWAGE SLUDGE PRACTICES.

Sludge is land applied to the following sites:

Field No. Section Township Range Total Acres

1 32 1S 15W 62

2 32 1S 15W 80

3. 32 1S : 15W 80

4 9 25 15W 48

5 9 25 15W 80
PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a
permit for the discharge described in the application. Permit requirements are based on
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas
Water and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-
101 et. seq.).



Page 6 of Fact Sheet
Permit Number: AR0036498

a. Final Effluent Limitations

Outfall 001 with a design flow of 6.3 MGD.

1. Conventional and/or Toxic Pollutants
Dnscharge leltation - ._ R Mbnitoring,Regi uirements -
:""‘Efﬂueni Characteristies " | Mass S Concentratlon
e S (lbs/day,unless TR R
T R SR AT I S 3 e x(mg/l,-unlﬁss DR A R
othotwise ) 0therw1ées ecn’ied) " Frequency | Sample Type
specified) P - Frequency .| Sample Typ
Monthiy Avg, Monthiy 7—Day Avg.
, - AVE : N
Flow N/A N/A N/A once/day totalizing
meter
Carbonaceous Biochemical
Oxygen Demand (CBODS5)
(May-Oct) 525 10 15 three/week 24-hr comp.
(Nov-Apr) 788 15 22.5 three/week 24-hr comp.
Total Suspended Solids (TSS) 788 15 22.5 three/week 24-hr comp.
Ammonia Nitrogen (NH3-N)
{April} 110 2.1 32 three/week 24-hr comp.
{(May-Oct) 79 1.5 23 three/week 24-hr comp.
(Nov-Mar) 210 4 0 three/week 24-hr comp.
Dissolved Oxygen
{May-Oct) N/A 7.0, {(Monthly Avg. Min) three/week Grab
(Nov-Apr) N/A 7.5, (Monthly Avg. Min)) three/week Grab
Fecal Coliform Bacteria (FCB) (colonies/100ml)
{April - September) N/A 200 400 three/week Grab
{October - March) N/A 1000 2000 three/week Grab
Total Residual Chlorine {TRC) N/A <0.1 mg/l (Inst. Max.) three/week Grab
Total Hardness N/A 41, (Inst. Min.) once/month Grah
Total Phosphorus (TP) N/A Report Report three/week Grab
Total Nitrate + Nitrite Nitrogen
(as N) N/A Report Report three/week Grab
Minimum | Maximum
pH N/A 6.0 s.u. 9.0 s.u. three/week Grab
Chronic Biomonitoring N/A See Page 16, #15 below once/quarter 24-hr comp.
ii. Solids and Foam: There shall be no discharge of distinctly visible solids,

scum or foam of a persistent nature, nor shall there be any formation of
slime, bottom deposits or sludge banks,




b. Final Effluent Limitations

Outfall 001 with a design flow of 8.3 MGD.

1. Conventional and/or Toxic Pollutants

Page 7 of Fact Sheet
Permit Number: AR0036498

. Effluent Characteristics Monitoring Réquiirements:
- (Ibs/day, unl :
otherwisg d)
oo gpecified)
Monthly Avg.. - [ Monthly. || . 7-Day Avg. |00 o
S Avg. L I .
Flow N/A N/A N/A once/day totalizing
meter

Carbonaceous Biochemical
Oxygen Demand (CBODS)
{May-Oct} 692 10 15 three/week 24-hr comp.
(Nov-Apr) 1038 15 22.5 three/week 24-hr comp.
Total Suspended Solids (TSS) 1038 15 225 three/week 24-hr comp.
Ammonia Nitrogen (NH3-N)
{April) 145 21 52 three/week 24-hr comp.
(May-Oct) 104 1.5 23 three/week 24-hr comp.
(Nov-Mar}

277 4 6 three/week 24-hr comp.
Dissolved Oxygen
(May-Gct) N/A 7.0 (Monthly Avg. Min.) three/week Grab
(Nov-Apr)

N/A 7.5 (Monthly Avg. Min) three/week Grab
Fecal Coliform Bacteria (FCRB) (colonies/100ml)
{April - September) N/A 200 400 three/week Grab
{October - March) N/A 1000 2000 three/week Grab
Total Hardness N/A 41, (Inst. Min.) once/month Grab
Total Phosphorus (TP} N/A Report Report three/week Grab
El;ztraql)Nltrate + Nitrite Nitrogen N/A Report Report three/week Grab

Minimum | Maximum
pH N/A 6.0 s 90 s, three/week Grab
Chronic Biomonitoring N/A See Page 16, #15 below once/quarter 24-hr comp.
ii. Solids and Foam: There shall be no discharge of distinctly visible solids,

scum or foam of a persistent nature, nor shall there be any formation of
slime, bottomn deposits or sludge banks.



Page 8 of Fact Sheet
Permit Number: AR0036498

13. BASIS FOR PERMIT CONDITIONS.

The following is an explanation of the derivation of the conditions of the permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons
suggesting the decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1,
1983).

Limitations _And

Technology-Based Versus Water OQuality-Based Effluent

Conditions

Following regulations promulgated at 40 CFR Part 122.44(1)(2)(ii), the permit limits are